
 

 

 
 
 
 
 
 
 
 
 
 
 

 

PREQUALIFICATION DOCUMENT  

FOR  

 
DESIGN, BUILD, OPERATE AND MAINTAIN 

(DBOM) CONTRACT FOR INTEGRATED 
INDUSTRIAL WASTEWATER TREATMENT 

WORKS-CP798 
 

 
 

PROJECT CODE: IA 14/15 C 133 G 
 

 

SUMMARY 

PART 1: PREQUALIFICATION PROCEDURES 

PART 2: WORK REQUIREMENTS 

 
     
Public Works Authority     
PO Box 22188       
Doha         
State of Qatar 
 
 April      2018

 هيئة الأشغال العامة
PUBLIC WORKS AUTHORITY 

 شؤون البنية التحتية

INFRASTRUCTURE AFFAIRS 

(DRAINAGE NETWORKS PROJECTS DEPARTMENT)  



 

 

   
 
 
 

 

 

PREQUALIFICATION DOCUMENT  

FOR  

 
DESIGN, BUILD, OPERATE AND MAINTAIN 

(DBOM) CONTRACT FOR INTEGRATED 
INDUSTRIAL WASTEWATER TREATMENT 
[...]
raw sludge in order to provide a sludge cake which can be transferred to the solar dryer 
greenhouse via a conveyor system. 

Raw sludge is transferred from the buffer tank to 2 No raw sludge plate presses (duty/standby) 
using 3 No (2No.Duty / 1 No.Standby) variable speed raw sludge dewatering fast feed pumps 
and 3 No (2No.Duty / 1 No.Standby) variable speed raw sludge dewatering pressure plate press 
feed pumps.  Prior to dewatering sludge is dosed with polymer solution from a powder polymer 
make up facility.  Polymer is made up into a solution using potable water.  Polymer dilution 
water (final effluent/potable water) is provided and is injected into the polymer dosing line on 
each stream. 

Centrate from the presses will be pumped upstream of the PSTs on Stream 3.  A minimal size 
centrate tank will be required to hold liquors prior to pumping. 



STATE OF QATAR PREQUALIFICATION DOCUMENT FOR DBOM 
PUBLIC WORKS AUTHORITY (IIWWTW) 

 

 

Part 2: Work Requirements Page 91 April 2018 
DBOM Contract for Integrated Industrial Wastewater Treatment Works CP798 

The presses and conveyor system will be enclosed and will be odour controlled.  The 
building/kiosk which houses the presses will be mechanically ventilated. 

IIWWTW PROCESS Stream 4 Solar Drying Greenhouse 

The purpose of the solar drying greenhouse system is to dry mineral sludge to a DS content of 
approximately 90%.   

Under the effect of solar radiation and the action of forced air movement, water evaporates from 
the sludge for subsequent removal from the greenhouse by a powerful air draft.  

The inert sludge must be disposed of by the Contractor at the Qatar Petroleum (QP) Hazardous 
Waste Treatment Centre (HWTC) in Mesaimeer. 

IIWWTW PROCESS sub-Stream: Emergency TSE Storage Lagoon 

The combined final effluent from the IATW and Extensions 2A and 2B which incorporate diluted 
flows from the IIWWTW will pass to a Treated Sewage Effluent Supply Pump Station. The TSE  
final pump station wet well (or the equivalent facility) will be pumped to a 180,000m3 capacity 
Emergency Storage lagoon, when rainfall results in a lower demand for Treated Sewage 
Effluent, or demand for TSE periodically drops for any other reason.   

 

Figure 3: Emergency Lagoon function is storage of Treated Sewage Effluent (TSE) as a 3 day HRT 

reservoir when TSE demand falls. 

The TSE Supply PS wet well or equivalent facility will be used to pump TSE to the TSE 
Emergency Storage Lagoon via the TSE diversion PS when TSE demand falls. The TSE 
Emergency Storage Lagoon Return PS will be used to pump stored TSE back into supply when 
normal levels of demand have resumed.  

Odour Control Process sub-Stream: Odour Control Unit and OC System 

The total system extraction rates are expected to be in excess of the 32,000 m3/h. The actual 
values used will depend on the tenderers own OCU design approach and equipment provision. 
These values are indicative of one design approach only.  

The contaminant loads for the new OCU are presented in Table 9 and are based on a series of 
assumptions and expected odour emissions resulting from industrial wastewaters.  No factual 



STATE OF QATAR PREQUALIFICATION DOCUMENT FOR DBOM 
PUBLIC WORKS AUTHORITY (IIWWTW) 

 

 

Part 2: Work Requirements Page 92 April 2018 
DBOM Contract for Integrated Industrial Wastewater Treatment Works CP798 

data is available at present and detailed sample analyses is expected to be carried out during 
the Odour Investigation Stage. 

Table 9: New OCU Inlet contaminant design parameters (indicative design parameters) 

Contaminant Units Avg Peak 

Hydrogen sulphide (H2S) ppm 800 2,000 

Mercaptans ppm 15 35 

Ammonia ppm 1.5 3.5 

Volatile organic carbon (VOCs)1 ppm 35 50 

Dimethyl sulphide (DMS) ppm 1 2 

    
1 As part of the tender design, the tenderer shall undertake a detailed assessment of potential 
VOC emissions to atmosphere from the effluent reception, preliminary/primary/sludge treatment 
and disposal facilities using regulatory approved method/software such Water9, TOXCHEM or 
similar approved.  The results of this assessment shall be used to confirm the basis of 
design/unit size of the proposed odour control/ventilation system.  

Table 10: Minimum Expected Biotrickling Filter Performance 

Process Parameter Removal at 
average 

Removal at 
peak 

Hydrogen Sulphide   99% 99% 

Mercaptans 90% 96% 

Ammonia - - 

VOC1 50% 80% 

Dimethyl Sulphide (DMS) 20% 60% 
1 Dependant on VOC assessment 

The activated carbon unit is required as a polishing stage to produce an outlet odour 
concentration of <1,000 ouE/m3 and greater than 95% removal of all contaminants. 



STATE OF QATAR PREQUALIFICATION DOCUMENT FOR DBOM 
PUBLIC WORKS AUTHORITY (IIWWTW) 

 

 

Part 2: Work Requirements Page 93 April 2018 
DBOM Contract for Integrated Industrial Wastewater Treatment Works CP798 

IIWWTW PROCESS sub-Stream for Thermal Oil Recovery 

    

Figure 4: Indirect Thermal Desorption Unit for Oil recovery. 

Recovered oil will be pumped to the recovered oil buffer tank and from there pumped to Thermal 
Oil Recovery, such as an Indirect Thermal Desorption Unit. The Indirect Thermal Desorption 
Unit will be heated by methane and/or biogas.  The rotary drum of an Indirect Thermal 
Desorption Unit maintains an inert atmosphere, to avoid oxidation of the feedstock. Feedstock 
(i.e. waste oil recovered from the interceptor and DAF float) is passed into the drum which 
indirectly heated along its length. The feed material passes along the drum until the temperature 
causes it to volatilise.  

Consequently, hydrocarbons partition into the gas phase and are removed by a forced gas 
recirculation through the drum headspace. The process gas is blown to a Vapour Recovery 
Unit, where the oil fractions are condensed and stored for recycling.   

IIWWTW Outline Operational Control Approach 

Doha IIWWTW will receive wastewaters typically exceeding PWA Table 60 discharge to foul 
sewer requirements and will provide an integrated, multi-stream, multiple industrial wastewater 
treatment plant for up to 10 Ml/d. The proposed treatment facility will need to use the industrial 
waste permit system to facilitate management of waste reception and processing. Each tanker 
import will be directed to one of four streams depending on their load.   

The IIWWTW will have a comprehensive SCADA system monitoring each process on each 
process stream, back up by local HMIs at main process units and with associated alarms and 
telemetry for out of hours staff call-ins and alerts. The entire IIWWTW will be monitored and 
controlled by a Applitek control system or a system of the same minimum capability. SCADA 
records will be automatically backed up in storage for at least 3 months. The plant electronic 
database will include in interface data from tankers and GPS tanker movements for up to one 
month of past storage.   

Previous assessment has shown a design horizon daily allowance of 500 tanker movements 
per day.  The process design has identified four process streams together with frequency of 
tanker movements during specific 3 hourly daily time intervals.  The transport philosophy 
adopted allows each offloading tanker 30minutes to connect, offload and disconnect at the 
appropriate stream, hence each tanker offloading point has a capacity of 2 tankers per hour.   



STATE OF QATAR PREQUALIFICATION DOCUMENT FOR DBOM 
PUBLIC WORKS AUTHORITY (IIWWTW) 

 

 

Part 2: Work Requirements Page 94 April 2018 
DBOM Contract for Integrated Industrial Wastewater Treatment Works CP798 

The number of tanker offloading points has been matched to the maximum hourly rate over the 
3 hourly time intervals.   

Each offloading bay shall incorporate a flowmeter to accurately monitor the volume of effluent 
discharged.  Other analytical instruments can be incorporated as appropriate to each stream 
and are the subject of ongoing design.  

In addition to the process streams there shall be a tanker reception area and tanker 
waiting/parking area.  Details of tanker weighbridge(s) onto and off site, if required, have not 
been determined.  The tanker facility will incorporate a ‘Drive through’ philosophy into offloading 
connection facility with no tanker reversing. 

Stream 1 

Stream 1 is designed for the treatment of high strength industrial waste with moderate FOG and 
metals.  All wastewater will be screened to 6 mm and pass through grit treatment prior to primary 
settlement.  Chemical dosing will increase the performance of the PST in terms of enhanced 
removal rates.  Chemical dosing will be in the form of ferric sulphate and will be controlled on 
the incoming flowrate.  A portion of the process flow will then be treated in an advanced 
oxidation unit to breakdown the Recalcitrant COD into biodegradable BOD suitable for 
conventional biological treatment.  The effluent from stream 1 will be combine with Stream 3 in 
the equilibrium tank. 

Parameters to be monitored include;  

 Flow 

Online automated sampling points will be provided; post buffer tanks, post PST and post 
advanced oxidation unit. 

Stream 2 

Stream 2 is designed for the treatment of high strength industrial waste with high FOG and 
metals.  All wastewater will be screened to 6 mm and pass through grit treatment.  An oil 
interceptor will remove a large portion of the FOG prior to primary settlement.  Chemical dosing 
will increase the performance of the PST in terms of enhanced removal rates.  Chemical dosing 
will be in the form of ferric sulphate and will be controlled on the incoming flowrate. A DAF plant 
will be provided for further reduction in FOG and removal of heavy metals.  A coagulant will be 
dosed upstream of the DAF plant and will be mixed via a static inline mixer and controlled on 
DAF influent flowrate.  The effluent from stream 2 will be combine with Stream 3 in the 
equilibrium tank. 

Parameters to be monitored include;  

 Flow 

 DO – in the DAF 

Online automated sampling points will be provided; post buffer tanks, post interceptor, oil 
recovery line, post PST and post DAF. 

Stream 3 

Stream 3 is designed for the treatment of moderate strength industrial waste.  All wastewater 
will be screened to 6 mm and pass through grit treatment prior to primary settlement.  All liquors 
from the sludge stream will combine with the effluent upstream of the PST.  Chemical dosing 



STATE OF QATAR PREQUALIFICATION DOCUMENT FOR DBOM 
PUBLIC WORKS AUTHORITY (IIWWTW) 

 

 

Part 2: Work Requirements Page 95 April 2018 
DBOM Contract for Integrated Industrial Wastewater Treatment Works CP798 

will increase the performance of the PST in terms of enhanced removal rates.  Chemical dosing 
will be in the form of ferric sulphate and will be controlled on the incoming flowrate.  An 
equilibrium tank will allow the effluent to combine with effluent from Stream1 and 2.  pH will be 
monitored downstream of the equilibrium tank with a feedback loop to automate dosing for pH 
correction if required.  The combined effluent will be biologically treated in a SBR plant.  A 
lamella clarifier will be provided with chemical dosing upstream for heavy metals removal this 
will be followed by a COUF for final tertiary solids removal.  Chemical dosing for the lamella will 
be controlled on flowrate. 

Parameters to be monitored include;  

 Flow monitoring throughout 

 pH downstream of the equilibrium tank and neutralisation tank with feedback 
control for chemical dosing for pH correction. 

 DO, Redox and NH3 – in the SBR 

 Pressure monitoring in the COUFs. 

Online automated sampling points will be provided; post buffer tanks, post PST, post SBR, post 
COUFs and final effluent from the tertiary lagoon. 

Additional key operating parameters will include phosphorus, nitrate and nitrite, turbidity, 
salinity,  (online temperature and pH monitored as indicated on the preliminary design P&IDs.  

Stream 4 

Stream 4 is designed for the treatment of industrial and indigenous sludges.  All biological 
sludges will be thickened and treated by anaerobic digestion for pathogen kill.  Digested sludge 
will be dewatered to reduce the volume requiring incineration of site.  The inert sludge from the 
lamella clarifier will be processed separately.  The inert sludge will be dewatered then stored in 
a greenhouse to reduce volumes requiring disposal. 

2.10 CONTRACT DURATIONS 

Design-Build: 
The Design, Construction, Installation, Testing, Commissioning and Completion 
shall be carried out within a Twelve (12) month Contract Period (D&B) such that no 
delays will result to the commencement of IIWWTW plant operation. 
 
Operate-Maintain: 
The Contractor shall be required to Operate and Maintain IIWWTW and associated 
works for a Contract Period (O&M) of Ten (10) years. 

 

2.11 TENDERING SCHEDULE 

The provisional tendering schedule will be as follows: 

 

Return of Prequalification Documents As per the Invitation letter 

Results of Prequalification 32 calendar days after return of 

Prequalification Documents 

Invitation to tender As per the Invitation letter 



STATE OF QATAR PREQUALIFICATION DOCUMENT FOR DBOM 
PUBLIC WORKS AUTHORITY (IIWWTW) 

 

 

Part 2: Work Requirements Page 96 April 2018 
DBOM Contract for Integrated Industrial Wastewater Treatment Works CP798 

Submission of tenders As per the Invitation letter 

Contract Award To be advised  

 

2.12 TENDER SUBMISSION (INFORMATION) 

The tender will comprise a Technical Submission and a separate Financial 
Submission.   

For the Doha Integrated Industrial Waste Water Treatment Works (IIWWTW), the 
Technical Submission will include, completed pro-forma sheets, drawings and a 
process design.  Public Works Authority (PWA) will provide an indicative site 
arrangement, indicative Process and Instrumentation Diagram (PI&D), indicative 
Process Flow Diagram (PFD), indicative Single Line Diagram and indicative 
IT/Telecom Block Diagram.   

Prequalifying firms or JVs must expect to undertake and submit significant 
preliminary designs and drawings to demonstrate that they have fully considered all 
aspects of the requirements of the contract and that their tender is robust. 

A programme encompassing all components of the project will be included in the 
Technical Submission for the tender. 

The Financial Submission will be a Schedule of Prices, to be developed into a Bill 
of Principal Quantities upon Contract award.  A lump-sum firm price will be required 
from Tenderers.  



STATE OF QATAR PREQUALIFICATION DOCUMENT FOR DBOM 
PUBLIC WORKS AUTHORITY (IIWWTW) 

 

 

Part 2: Work Requirements Page 97 April 2018 
DBOM Contract for Integrated Industrial Wastewater Treatment Works CP798 

 


